For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 1 of 75
Air Cleaner

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 2 of 75
Air Cleaner
Ref#  Part Number Qty S/P/F  Description
1 BS-212706 1 S Knob
2 BS-223002 1 Cover
3 BS-93715 1 S Nut, Hex
4 BS-271180 1 Washer
5 BS-222859 1 Cartridge Plate
6 BS-271271 1 S Element
7 BS-222861 1 Body
8 BS-271411 1 Gasket
9 BS-394546 1 Mounting Strap Assy (Includes Ref No. 10)
10 BS-93893 2 Screw, Sem
11  BS-394019 1 S Cartridge

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 3 of 75
Baffle

o 4

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610
Baffle

Ref # Part Number

1 703-1160
2 703-1168
710-0514
736-0105
3  723-3046
4  723-3042
5 703-1370
710-0599

Qty S/P/F
1
1
2 /P
2 /P
1
2 /P
1
2 /P

Page 4 of 75

Description

Baffle, Engine Heat

Baffle, Muffler

Bolt, 3/8 X1 GR 5

Washer, .400 X .88 X .06 Belleville
Seal, Engine Heat Baffle

Bushing, 7/8 Snap

Baffle, Engine

Bolt, 1/4-20 X .50 Washer-Hd Tapping

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 5 of 75
Battery & Mounting

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610

Battery & Mounting

Ref #
1

co~NO O~

Part Number

725-3061
710-0451
712-3010
759-3193
777-4491
703-1144
710-3008
736-0119
736-3007
712-3010
711-3142
711-0222
736-0142
712-3044
735-3027

Qty S/P/F
1 S
2 /P
2 S
1
1
1
4 /P
4 S
4
4 S
1
1 S
2 S
2
1

Page 6 of 75

Description

Battery, 12 Volt

Bolt, Carr. 5/16-18 X .75 Long
Nut, 5/16-18

Cover W/Graphic, Battery
Graphic

Tray, Battery

Bolt, 5/16 X 3/4 GR 5

Washer, 5/16 Lock

Washer, 5/16 Ext-Int Tooth Lock
Nut, 5/16 GR 5

Rod, Battery Cover LH

Rod, Battery Cover RH
Washer, .281 X .500 X .056
Nut, 1/4 Wing

Hose, Battery Drain 48 in. Long

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 7 of 75
Brake Assembly

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610
Brake Assembly
Ref#  Part Number
761-3000
1  HH-9908225
2 HH-0303017
3 HH-1802434
4  HH-1403286
5 HH-0603031
6 HH-0703275
7 HH-0103443
712-0107
8 HH-1108979
9 HH-0603314
10  HH-9908229
11 HH-0307700

Qty S/P/F
1
1 S
1
1
1
1
1 S
2 S
2 S
2
2
1 S
1

Page 8 of 75

Description

Brake Assy, Caliper

Plate Assy, Stud

Washer, Thrust

Cam

Plate, Actuator

Spring, Compression

Ring, Retaining

Screw, 1/4-20 X 2 Phc Hex-Hd Cap
Nut, 1/4-20 Hex Patch Lock
Bushing

Spring, Return

Side Assy, Carrier

Washer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 9 of 75
Brake Pedal & Connections

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610

Brake Pedal & Connections

10
11
12

13

14
15
16
17
18
19
20

Part Number

703-1243
748-0151
735-0189
703-1176
715-3028
703-1226
703-1224
712-0998
720-3016
703-1120
710-3000
712-3000
761-3010
714-0126
761-3000

736-0463
712-0107
747-3099
714-0474
736-0185
712-0130
732-3045
703-1316
750-0262
738-0258
736-0232
715-0119
736-3028

RPRRPNNRPRPRRPRRPRRERNRRERNR

RPNONRRRRPRRPRRERRERRERNON

Qty S/P/F

S

/P

Tnnw 0w wn

Tunw;m

Page 10 of 75

Description

Pedal, Brake

Bearing, Flanged

Pad, Foot

Control, Brake Link

Pin, 1/4 X 1-1/4 PIn SIt-Spr
Lever, Parking Brake

Handle, Brake Lock

Nut, No. 10 Cad P/T Lock GR 5
Knob, Brake Lock Handle
Bracket, Brake

Bolt, 3/8 X 3/4 GR 5

Nut, 3/8 GR 5

Disc & Hub

Key, No. 9 Hi-Pro

Brake Assy, Caliper For Components See
Brake Assembly

Washer, .281 X .625 X .051
Nut, 1/4-20 Hex Patch Lock
Rod, Brake

Pin, 1/8 X 3/4 PIn Cot
Washer, .406 X .812 X .065 Hdn
Nut, 3/8 Cad P/T Lock GR 5
Spring, Brake Pedal Return
Cam, Hydro

Spacer, .375 X .50 X 1.42
Screw, Shoulder

Washer, Wave

Pin, 5/32 X 3/4 Slt-Spg
Washer, .781 X 1.25 X .054

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 11 of 75
Carburetor & Intake Manifold

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610

Carburetor & Intake Manifold

X
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number

BS-397245
BS-93829

BS-222615
BS-280197
BS-261395
BS-221377
BS-270988
BS-91920

BS-26157

BS-271013
BS-93499

BS-392672
BS-230896
BS-271607
BS-223534
BS-392673
BS-399535

BS-94152

BS-298514
BS-394681
BS-399623

BS-231209
BS-221939
BS-93897
BS-692278
~NLA
BS-280474
BS-292681
BS-231338
BS-393397
BS-280319
BS-212965
BS-270884
BS-280320
BS-93971
BS-261587
BS-93208
BS-93970
BS-394502
BS-393397
BS-271607
BS-230896
BS-394681
BS-292681
BS-261395
BS-270988
BS-221377
BS-271013

Qty S/P/F
S

RPRRPRRPRRPRRPRNNRRRRRRRANR
0p]

N N R
0p]

/P

/P

/P

/P
/P

S

RPRRPRPRRPRRPRPRPRPRPRODMNRRPRREPNRRPREPREPRERRERERNNRR

Page 12 of 75

Description

Carburetor Assembly

Screw, Diaphragm Cover

Cover, Diaphragm

Body, Pump

Spring, Pump

Cap, Spring

Diaphragm

Screw, Machine Fill Hd 8-32 X 5/8
Spring, Throttle Adjustment

Washer, Throttle Shaft

Screw, Throttle & Choke Valve Mtg Sem
Shaft & Lever Throttle

Pin, Float Hinge

Gasket, Carburetor Body

Valve, Choke

Shaft & Lever, Choke

Body Assy, Upper Carburetor (Includes Ref
No. 11, 14, 15 & 16)

Screw, Hex Hd Sem

Float, Carburetor

Valve, Fuel Inlet

Body, Lower Carburetor (Includes Ref No.
10, 11, 12, 22 & 23)

Bushing, Throttle Shaft

Valve, Throttle

Screw, Sem

Gasket, Carburetor & Intake Elbow
Plug & Seal, Solenoid (Includes Ref No. 27)
O-Ring

Valve Assy, Carburetor Idle

Jet, Needle Valve

Repair Kit, Pump

Spacer, Carburetor

Manifold Assy, Intake

Gasket, Intake Manifold Mtg
Crank, Bell

Screw, Hex Hd

Link, Throttle

Screw, Intake Manifold Mtg Sem
Screw, Hex Head, Carburetor to Manifold
Carburetor Overhaul Kit

Repair Kit, Pump

Gasket, Carburetor Body

Pin, Float Hinge

Valve, Fuel Inlet

Valve Assy, Carburetor Idle
Spring, Pump

Diaphragm

Cap, Spring

Washer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 13 of 75
Drive

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610
Drive

Ref #
1

25
26
27

28
29
30
31
32

Part Number

703-1225
710-3000
736-0169
712-3017
710-3046
712-3009
736-0242
703-1147
756-3034
714-0119
756-0166
726-3008
710-0539
711-3187
748-3015
703-1396
750-0252
736-0247
736-0169
710-3153
756-0217
710-3022
736-0140
736-0260
750-0497
736-0169
712-3008
712-0266
756-0225
710-3037
736-0331
736-0169
712-3017
756-3014
714-3024
731-3016
710-0751
736-0222
703-0302
754-3025
732-3044
737-3000
703-1415

RPRRPRRPRPRWURRRRPRRPRRPRPRRPRRPRPRPRPRPRPRRPRRPRRPRREPREPREPRPRPREPREPRPREPREPRENARMNDNONNER

Qty S/P/F

WHM VIV TOOITINITIOVOO VOIV VITOO

Page 14 of 75

Description

Support, Transaxle

Bolt, 3/8 X3 GR 5

Washer, 3/8 Lock

Nut, 3/8 GR 5

U-Bolt, Axle to Frame

Nut, 5/16 Cad P/T Lock GR 5
Washer, .345 X .88 X .06 Belleville
Spacer, Transmission

Pulley, Engine, (4.75 OD)

Key, 1/4 X 5/8 Sq Parallel
Pulley, Idler (2.62 OD)

Clamp, Cable

Bolt, 3/8 X 1-3/4 GR 5
Bushing, .385 X 1.0 X .474
Spacer, .385 X 1.0 X 3.06 Idler
Arm, Ildler

Bushing, .375 X .60 X .830
Washer, .400 X 1.25 X .157 Belleville
Washer, 3/8 Lock

Bolt, 3/8 X5 GR 5

Pulley, Flat Idler (2.75 OD)
Bolt, 3/8 X 2-3/4 GR 5
Washer, .385 X .62 X .063
Washer, .385 X .87 X .06 Hdn
Spacer, .375 X .625 X .445
Washer, 3/8 Lock

Nut, 3/8 Jam GR 5

Nut, 3/8 Cad P/T Lock GR 5
Pulley, Idler, 3.12 OD X .75 Wide
Bolt, 3/8 X 1-3/4 GR 5
Washer, .39 X 1.13 X .062 Belleville
Washer, 3/8 Lock

Nut, 3/8 GR 5

Pulley, Transmission

Key, 1/8 X 1/2 Hi-Pro No. 3
Fan, Hydrostatic (6 Blade)
Bolt, 1/4-20 X .62 GR 5
Washer, 1/4 Ext Tooth Lock
Retainer, Bolt

Belt, Drive

Spring, .41 OD X 6.0

Fitting, Lube 3/16 Drive
Spacer, Fan

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 15 of 75
Engine -16 HP B&S- -Electric Start

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610

Engine -16 HP B&S- -Electric Start

Ref #

o~NO OGP~ WN

10
11

12
13
14

15
16

17

18
19

20

21
22
23
24

Part Number Qty S/P/F
BS-402707-017301 1

BS-402707-024801 1

710-0624
712-3057
736-0119
BS-395421
BS-394941

PRrABADN
n

BS-261623
BS-391086
BS-212561
BS-212462
BS-271867
BS-271868
BS-271142
BS-271188
BS-271189
BS-93111

BS-93113

BS-393382
BS-94196

BS-393552
BS-291675
BS-392956

nuwnm

RPRRPRRPRRPROORRRRERRERRRRR
numuwm

BS-393480

[EEY
T

BS-222698
BS-394955
BS-394956
BS-394957
BS-394958
BS-394959
BS-394960
BS-394961
BS-394962
BS-260924
BS-299691
BS-391286
BS-393270

/P

NNDNENNNDNDNNDNDNODDNE

BS-393714 2

BS-220863 4
BS-92909 4
BS-390420

Page 16 of 75

Description
Engine Assembly 16 HP for S/N 107,999 and
Below (Non-Regulated Tri-Circuit)

Engine Assembly 16 HP for S/N 108,000 and
Above (Regulated System)

Bolt, 5/16-NF X 1-1/2 GR 5

Nut, 5/16-NF GR 5

Washer, 5/16 Lock

Engine Short Block

Cylinder Assembly (Includes Ref No. 2, 3, 70,
71,&72)

Bearing, Cylinder

Seal, Oil

Head, Cylinder #1

Head, Cylinder #2

Gasket, Cylinder Head #1

Gasket, Cylinder Head #2

Gasket, Crankcase Cover 1/64 in. thick
Gasket, Crankcase Cover .005 in. thick
Gasket, Crankcase Cover .009 in. thick
Screw, Cylinder Head, 1-15/16 Lg
Screw, Cylinder Head, 2-5/16 Lg
Crankshaft

Key, Timing Gear

Base Assembly, Crankcase

Seal, Oil

Flywheel & Ring Gear Assy, Magneto
(Non-Regulated Tri-Circuit System)

Flywheel & Ring Gear Assy, Magneto
(Regulated System)

Key, Flywheel (For Magnetron Ignition)
Piston Assy, Standard (Includes Ref 17 & 18)
Piston Assy, .010 O.S.

Piston Assy, .020 O.S.

Piston Assy, .030 O.S.

Ring Set, Piston, Standard

Ring Set, Piston, .010 O.S.

Ring Set, Piston, .020 O.S.

Ring Set, Piston, .030 O.S.

Lock, Piston Pin

Pin Assy, Piston, Standard (Includes Ref 18)
Pin Assy, Piston, .005 O.S.

Rod Assy, Connecting (Includes Ref No. 21 &
22)

Rod Assy, Connecting with .020 U.S.
Crankpin Bore

Washer, 1/4 X 5/8 X 1/32
Screw, Connecting Rod
Valve, Exhaust

38261528\ VOVPer MR



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610

Engine -16 HP B&S- -Electric Start

Ref #
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40

41
42
43
44
45
46
47
48
49
50

51
52
53
54
55
56
57
58
59
60
61
62
63
64

65

66
67
68

69
70

Part Number

BS-65906

BS-26828

BS-221596
BS-292260
BS-93630

BS-261368
BS-212337
BS-92290

BS-261586
BS-261720
BS-261563
BS-393415
BS-394348
BS-222773
BS-394538
BS-394470

BS-222289
BS-220863
BS-230318
BS-93158

BS-93469

BS-222875
BS-394020
BS-271157
BS-280224
BS-393815

BS-261559
BS-261560
BS-93585
BS-93853
BS-93777
BS-270981
BS-392934
BS-92278
BS-93053
BS-93851
BS-394349
BS-271316
BS-93158
BS-391362

BS-231445
BS-231321
BS-93686

BS-271170
BS-394394

BS-393606

Bs-261463 \WWW., mymower P&k,

Qty S/P/F
2 /P
2 S
2 S
2 S
2 S
4
1
2
1 S
1
1
1
1 S
1 S
1
1
1
1
1
1
1
1
1
1 S
1
1
1
1
8
1
4
1 S
1
1 S
2 S
2
1
1
4
1
1
1
2
1
1

Page 17 of 75

Description

Spring, Intake Valve

Spring, Exhaust Valve

Retainer, Intake Valve

Rotocoil, Exhaust Valve

Retainer, Exhaust Valve Rotocoil

Tappet, Valve

Gear, Cam

Washer, Lock No. 10 X 1/16 X 3/64

Link, Governor

Spring, Governor

Spring, Governor Ildle

Oil Slinger Assy (Includes Ref No. 32 & 66)
Gear, Governor

Washer, Thrust

Plate Assy, Governor Control

Lever Assy, Governor (Includes Ref No. 41,
54 & 58)

Washer

Washer, Governor Crank
Connector, Impulse Pump
Screw, Sem

Screw, Hex Hd

Clamp, Oil Filler

Cap & Dipstick, Oil Filler
Seal, Filler Tube

Tube, Oil Filler

Impulse Line & Clamp Assy (Includes Ref No.
59)

Lower Bushing, Governor

Upper Bushing, Governor

Screw, Hex Hd Sem

Bolt, Governor Lever

Screw, Hex Head (Back Plate to Cylinder)
Gasket, Crankcase

Back Plate Assy (Includes Ref No. 55 & 63)
Nut, Hex 10-24

Clamp, Fuel Line

Retainer, E-Ring

Crank, Governor

Foam Seal, Governor

Screw, Sem

Gear, Flywheel Ring (Includes Mounting
Parts)

Gear, Timing w/ Key

Gear, Timing w/ Pin

Screw, Hex Hd 10-32 X 5/8

Seal, Oil Filler Cap

Dipstick & Tube Assembly (Includes Ref No.
45, 46, 47, 48, 49 & 67)

Seal Assembly & Retainer
lve, Standard



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610

Engine -16 HP B&S- -Electric Start

Ref #
71
72

73
74
75
76
77

Part Number

BS-210940
BS-261961
BS-231218

BS-222860
BS-93882
751-3057
751-3001
BS-280623
BS-394501
BS-270984
BS-270983

BS-271142
BS-271188
BS-271189
BS-271412
BS-270884
BS-271411
BS-270981

Qty S/P/F
2 S
2
1
1
4
1
1 /P
1
1 S
1 S
1 S
1 S
1
1
1 S
1 S
1
1 S

Page 18 of 75

Description
Seat, Exhaust Valve, Standard
Guide, Exhaust Valve (Only)

Guide, Exhaust or Intake, Brass (See Repair

Manual)

Cover Plate, Crankcase

Screw, Crankcase Cover Mtg. Sem

Tube, Oil Drain

Plug, 1/4-18 ZNP H/Hd Auto Pipe Oil Drain
Tubing, Fuel Line Cover

Kit, Gasket Overhaul

Gasket, Cylinder Head #1

Gasket, Cylinder Head #2 Gasket, Valve
Cover

Gasket, Crankcase, 1/64 in.

Gasket, Crankcase, .005 in.

Gasket, Crankcase, .009 in.

Gasket, Carburetor & Intake Manifold
Gasket, Intake Manifold Mtg

Gasket, Air Cleaner Mtg

Gasket, Crankcase Cover Gasket, Breaker
Box

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 19 of 75
Engine Blower Housing Covers, Baffles, Screens & Breather

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610

Page 20 of 75

Engine Blower Housing Covers, Baffles, Screens & Breather

P
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number

BS-93158

BS-393287
BS-93805

BS-222673
BS-230674
BS-222511
BS-222674
BS-222912
BS-27803

BS-222892
BS-93394

BS-280225
BS-393289
BS-393285
BS-93876

BS-393288
BS-393370
BS-231174
BS-280180

Qty S/P/F
6
1
3 S
1
1
1
1
1
1 S
1
2 S
1 S
1 S
1
1
1
1
1
1

Description

Screw, Sem

Housing, Blower

Screw, Sem

Screen, Flush Rotating

Nut, Hex

Washer, Spring

Cup, Screen Mtg

Baffle, Air, Cylinder #2

Gasket

Cover, Breather, Cylinder #2
Screw, Sem

Tube, Breather

Cover Assy, Air Guide, Cylinder #2
Top Plate Assy

Screw, Sem

Cover Assy, Air Guide, Cylinder #1
Breather Assy #1

Terminal

Grommet, Insulator

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 21 of 75
Engine Electrical

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610

Engine Electrical

Ref #

Part Number

BS-392595
BS-393295
BS-393537
BS-93621

BS-93343

BS-394890
BS-222959

BS-394988
BS-221798
BS-394970
BS-93381
BS-398808
BS-92791
BS-93722
BS-90576
BS-66538
759-3332
725-3113

725-3114

BS-394891
759-3277

BS-222959
BS-393295
BS-393480
BS-394890
BS-93343
726-0215
729-0124
725-3120
759-3281
759-3282
779-3340
772-3721

Qty S/P/F

RPRRPRRPRRPRRPRPANRPRNRRRPRNRRRR
0p]

/P

R

/P

RPRRPRRPRRPRRPRRNRRRER

Page 22 of 75

Description

Stator, Alternator (Tri-Circuit System)
Stator, Alternator (Regulated System)
Connector Assembly (Tri-Circuit System)
Screw, Sem

Screw, Regulator Mtg

Regulator, Alternator (Regulated System)
Bracket, Regulator

Armature Magnetron

Armature Assy

Terminal, Ignition Cable

Trigger Coil Assy, Magnetron Ignition
Screw, Armature Mtg Sem

Wire, Ground

Washer, Lock, Shakeproof

Terminal, Spade

Nut, Hex 8-32

Elbow, Spark Plug

Spark Plug, Resistor

Cable, Alternator Extension (Tri-Circuit
System)

Cable, Magneto Extension (Tri-Circuit
System)

Armature Magnetron
Regulator Service Kit (To update the
charging system to a fully regulated system)

Bracket, Regulator Mtg

Stator

Flywheel

Regulator

Screw, Regulator Mtg

Cable Tie

Fuse Holder

Fuse

Diode Assy Replacement Harness
PTO ON Indicator Light Diode Assy
Always Mow at Full Throttle Label
Instruction Sheet

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 23 of 75
Fenders & Foot Rests

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610

Fenders & Foot Rests

Ref #
1

O OVWo~NO

12
13

Part Number

703-1234
710-3092
710-3093
712-0158
710-3000
736-0169
726-3009
726-0215
703-0993
710-3008
736-0242
703-0995
710-3008
736-0242
703-0996
710-3008
736-0242
731-3046
710-0351
736-3034
12894

723-3006
723-3007
730-3000
703-1202
703-1201
710-3008
736-0119
703-1346
723-3042
759-3214

Qty S/P/F

nuwnm

/P
/P
P
/P
P

P
P
/P

P
/P

/P

/P

RPRRPARMNRPRNRRPRPOMRPRNNREPNNRERNNRRRERNNONDNER

Page 24 of 75

Description

Fender w/Hole

Screw, 5/16 X 3/4 Flange Lock
Screw, 5/16 X 1-1/4 Flange Lock
Nut, 5/16 Center Lock

Bolt, 3/8 X 3/4

Washer, 3/8 Lock

Clip, Cable

Tie, Cable

Support, Fender Front

Bolt, 5/16 X 3/4

Washer, .348 X .88 X .06 Belleville
Support, Fender Rear LH

Bolt, 5/16 X 3/4

Washer, .348 X .88 X .06 Belleville
Support, Fender Rear RH

Bolt, 5/16 X 3/4

Washer, .348 X .88 X .06 Belleville
Cover, Shift

Screw, No. 10 X 1/2 Truss-Hd "B" Tap
Washer, .219 X .56 X .06 Flat
Clip, Cable

Tread, Platform LH

Tread, Platform RH

Reflector

Support, Fender LH

Support, Fender RH

Bolt, 5/16 X 3/4 GR 5

Washer, 5/16 Lock

Strip, Trim -39.38 in. Long
Bushing, Snap

Kit, Chassis Label

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 25 of 75
Frame & Drawbar

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610

Frame & Drawbar

Ref #
1
2

O 00 ~

Part Number

703-1203
703-1119
710-3000
736-0169
759-3194
779-3237

779-3299

710-3149
726-3039
710-3000
736-3032
736-0169
726-3008
710-3000
712-3004
703-1288
710-3000
736-0169
703-1297
714-0149
703-1441
703-1442
747-3106
736-0206
712-3005

Qty S/P/F
1
1 S
4 S
4 S
1
1
1
2
2
1 S
1
1 S
2 P
1 S
2 S
1 S
3 S
3 S
1
3 S
1
1
2
4 S
4 S

Page 26 of 75

Description

Frame

Drawbar

Bolt, 3/8 X 3/4 GR 5

Washer, 3/8 Lock

Cover w/Graphic

Graphic, Caution (Tractors w/ Internal Dump
Valve S/N 108,348 & Below)

Graphic, Caution (Tractors w/ External Dump
Valve S/N 108,349 & Above)

Screw, #10-16 X 1 PHC O/Hdcr Tap
Nut, Speed

Bolt, 3/8 X 3/4 GR 5
Washer, .406 X 1 X .054 Flat
Washer, 3/8 Lock

Clip, Cable

Bolt, 3/8 X 3/4 GR 5

Nut, 3/8 Lock

Front Mower Support

Bolt 3/8-16 X 3/4 Lg GR 5
Lock Washer 3/8 Dia

Deck Support Rod

Internal Cotter Pin

Rear Deck Bracket Assy RH
Rear Deck Bracket Assy LH
Link Retaining Rod

Flat Washer 3/8 ID X 1.0 OD
Nut, Flange 3/8-16

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 27 of 75
Front Axle & Connections

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610

Front Axle & Connections

Ref #
1

2

~No ok~ w

(o]

10

Part Number

719-3019
737-3000
710-3161
712-3021
714-0470
711-3063
703-1252
703-1253
710-3000
711-3205
712-3001
711-3153
712-3001
723-3018
712-3001
736-3039

Qty S/P/F
1 SIF
3 S
1
1 S
1 S
1 S
1 S
1 /P
2 S
1
2 S
1
2 S
4 S
4 S
1 S

Page 28 of 75

Description

Axle, Front (Pivot ID .842)
Fitting, Lube 3/16 Drive Type
Bolt, 1/2-20 X 4.0 Long GR 5
Nut, 1/2-20 Castle

Pin, 1/8 X 1-1/4 Cotter
Bushing, Axle Pivot (Pivot OD .840)
Knuckle Assy, LH

Knuckle Assy, RH

Bolt, 3/8-16 X 3/4 Long GR 5
Link,Drag

Nut, 3/8-24 Jam GR 5

Link, Drag

Nut, 3/8-24 Jam GR 5

Joint, 3/8-24 Ball Type G

Nut, 3/8-24 Jam GR 5
Washer, .406 X 1.50 X 11 ga.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 29 of 75
Front Axle Kit: 759-3268

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610

Front Axle Kit: 759-3268

Ref #

1

abrwiN

Part Number

759-3268
759-3269
737-3000
711-3220
712-3017
710-3179
736-0188

Page 30 of 75

Qty S/P/F  Description
/P Front Axle Kit
S  Axle, Front (Pivot ID 1.12)
S  Fitting, Lube 3/16 Drive
Bushing, Pivot Axle (Pivot OD 1.10)
S  Nut, 3/8-16
Bolt, 3/8-16 X 1.25 GR 5
/P Washer, .79 X 1.49 X .06 Hdn

NNNFPWER -

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 31 of 75
Front Wheel

3)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610

Front Wheel

P
9]

—
H:

O©CoOoO~NOOUT,~,WNE

Part Number

734-3061
734-0961
737-0224
734-3068
748-3007
736-3040
710-3119
731-3020
736-3036
777-5883

Qty S/P/F  Description

Page 32 of 75

2 S Tire, Soft Trac 15 X 6

2 Wheel Assy, Front (Includes Ref No. 2 & 9)
2 Fitting, 1/4 Lub

2 S  Valve, Tubeless Type

4 S  Bushing, Bronze Flange

2 /P Washer, .406 X 1.92 X .06

2 /P Bolt, 3/8 X3/4GR 5

2 S Cap, Hub

2 Washer, .406 X 1.5 X .125

2 Label, Inflation

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 33 of 75
Fuel Tank & Related Parts

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610

Fuel Tank & Related Parts

0

10
11
12
13

Part Number

759-3195
751-0171
751-3008
751-3044
723-3003

751-3013

726-0205
703-1349
703-1348
703-1368
723-3051

Qty S/P/F
1
1 S
1 S
1 /P
1 /P
1
1 S
1
4 /P
2
2
2
2

Page 34 of 75

Description

Tank Assy, Fuel (Includes Ref No. 2 & 3)
Valve w/Screen, Shut-off

Bushing

Cap w/Gauge, Fuel Tank

Gasket, Fuel Tank Cap

Line, Fuel Tank To Filter, 56 in. Long (Order
Bulk Fuel Line Part No. 759-3330, 10 ft. Long)

Filter, Fuel

Line, Fuel Filter To Engine, 25 in. Long
(Order Bulk Fuel Line Part No. 759-3330, 10
ft. Long)

Clamp, 1/2 OD Tube Hose

Strip, Foam Gasket Sealing 12 in. Long
Strip, Foam Gasket Sealing 5 in. Long
Seal, Edge, 4 in. Long

Strip, Foam Gasket Sealing 3 in. Long

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 35 of 75
Gas Spring Kit

3

£

>

\Zo

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 36 of 75
Gas Spring Kit

Ref#  Part Number Qty S/P/F  Description

1 703-1384 1 Spring Assy, Gas

2 703-1382 1 Bracket, Spring
736-0119 2 S  Washer, Lock 5/16
710-3038 2 /P Bolt, 5/16-18 X 7/8 Long GR 5
712-3010 2 S Nut, 5/16-18 GR 5

3 736-0119 2 S  Washer, Lock 5/16

4  712-3010 2 S  Nut, 5/16-18 GR 5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 37 of 75
Hood & Grille

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610
Hood & Grille
Ref # Part Number

1 759-3234

2 732-3048

3 703-1215
710-3008

4 703-1216
710-3008

5 703-1159
710-0227

6 731-3051
726-3040

7  759-3175

8  731-3053

9 731-3059

10 725-0963

11  725-1058

12  731-0705

13  731-0706

Qty S/P/F
1
2
1
2 /P
1
2 /P
1 S
8 /P
1
4 /P
1 F
2 S
1
2 S
2 S
2 S
1 S

Page 38 of 75

Description

Hood & Grille Assy (Includes Ref No. 9)
Spring, Extension

Plate, Hood LH

Bolt, 3/8 X 3/4 GR 5

Plate, Hood RH

Bolt, 3/8 X 3/4 GR 5

Screen, Grille

Screw, No. 8 X 1/2 Hex- Washer-Hd Tap
Insert, Grille

Nut, No. 10 C-Z Stamped

Graphic, Hood Decal Set (Model 1610)
Graphic, Cub Cadet Script w/Adhesive
Ornament, Hood (Included w/Ref No. 1)
Bulb, 12V GE-1156

Socket, Twist Lock Lamp

Housing, Headlight

Lens, Sg-Headlight

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 39 of 75
Hydro Dump Valve For Units W SN 108349 & Up

;:Q

N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610

Hydro Dump Valve For Units W SN 108349 & Up

Ref #
1

wiN

co~NO O~

Part Number

717-3016
710-3022
710-0521
703-1225
703-0310
715-3008
703-1373
736-0159
714-0145
720-3017
721-3006

Qty S/P/F
S
/P
/P

/P
/P

S
S
/P
/P

RPRRPRRPRRRRRERNONR

Page 40 of 75

Description
Transmission, Hydro
Bolt, 3/8-16 X 2.75 GR 5
Bolt, 3/8-16 X 3.0 GR 8
Support, Transaxle
Lever, Dump

Pin, 1/8 X 3/4 Hvy Spring
Lever, Dump

Washer, .344 X .88 X .06
Pin, 1/2 Int. Cotter

Knob, Ball

Gasket, Hydro Transmission

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 41 of 75
Hydro Dump Valves & Mounting

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610

Hydro Dump Valves & Mounting

Ref #
1

wiN

©O© o0o~NO

Part Number

717-3016
710-3022
710-0521
703-1225
703-0310
715-3008
703-1328
703-1170
710-3008
712-3010
736-0242
736-0119
736-0159
732-0306
714-0145
721-3006

Qty S/P/F
S
/P
/P

/P
/P

/P
S
/P
S
S
S
S
P

RPRRPRNNNNRRRERRERRERNONR

Page 42 of 75

Description

Transmission, Hydro

Bolt, 3/8-16 X 2.75 GR 5
Bolt, 3/8-16 X 3.0 GR 8
Support, Transaxle

Lever, Dump

Pin, 1/8 X 3/4 Hvy Spring
Rod, Dump Valve

Bracket, Dump Valve

Bolt, 5/16-18 X .75 Long GR 5
Nut, 5/16-18 GR 5

Washer, .345 X .88 X .06
Washer, Lock 5/16

Washer, .344 X .88 X.06
Spring, .47 OD X 1.93

Pin, 1/2 Int. Cotter

Gasket, Hydro Transmission

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 43 of 75
Hydro Pump

3(INCLUDES ITEMS 4,5, 6, 22, 26 and 27}

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610
Hydro Pump
Ref#  Part Number
717-3016
1 ET-990077-000
2 ET-008771-130
3 ET-990102-000
4  ET-096098-062
5 ET-095060-000
6 ET-093881-000
7  ET-024234-000
8 ET-008761-010
9 ET-024166-000
10 ET-072149-000
11  ET-008771-162
12 ET-022712-000
13  ET-040520-000
14 ET-101901-000
15 ET-098294-075
16 ET-024465-000
17 ET-022711-000
18 ET-101680-156
19 ET-097121-000
20 ET-090797-000
21  ET-990067-000
22  721-0100
23  ET-008761-010
24  ET-024234-000
25 ET-062240-000
26  ET-093895-000
27  ET-990083-000
28 ET-095203-000
29 ET-070130-000
30 ET-095881-031
31 ET-095214-000
32 ET-070044-000
33 ET-025083-006
34 ET-008785-006
35 ET-032278-000
36 721-0100
37 ET-090797-000
38 ET-101680-156
39 ET-095202-000
40 ET-040511-000
41  ET-096098-066
42  ET-022892-000
43  714-0156
44  ET-040519-000
45  ET-095912-125

WWW.mymowerpar

Qty S/P/F
1 S
1
1
1
1
1
1
1
1
1
2
1
1
1
1
1
1
1 S
1
1
1 /P
1

NRRPRRPRPRRPRPRRPREPREPRENNREPNNNRPRRRRRRER

/P

Page 44 of 75

Description

Pump, Hydro

Reservoir Kit (Includes Ref No. 2)

Ring, Square Cut Seal

Cover Service Kit (Includes Ref No. 4, 5, 6,
22, 26, & 27)

Ring, External Retaining

Washer, Control Shaft

Dowel, Pivot Pin

O-Ring Fitting Guide Kit, (Includes Ref No. 8)
O-Ring

Bracket, Pin

Spring, Valve

Ring, Square Cut Seal

Pump Rotor Ball Kit

Race, Pump

Cam Ring Kit

Pin, Coil, 5/16 Dia X 3/4 Long

Pintle Kit [Includes Ref No. 15, 29 (Qty 2), 30

(Qty 2), & 31 (Qty 2)]
Motor Rotor Ball Kit, [Includes Ref No. 32
(Qty 2)]

Ring, Retaining

Ring, Snap

Bearing, Ball

Kit, Input Shaft (Includes Ref No. 18, 19, 20,
& 22)

Seal, Oil

O-Ring

Nut Assy

Shaft, Dump Valve
Seal, Oil

Kit, Control Shaft

Insert, Cam Ring

Body, Check Valve

Ball, 5/16 Dia

Ring, Retaining

Spring, Piston

O-Ring Plug Kit, (Includes Ref No. 34)
O-Ring

Body

Seal, Oil

Bearing, Ball

Ring, Retaining

Spacer

Gear, Drive

Ring, External Retaining
Output Shaft Kit

Key, Woodruff

Race, Motor

Scre\%, Socket Head Cap

S.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 45 of 75
Hydro Pump
Ref#  Part Number Qty S/P/F  Description
ET-990314-000 1 /P Overhaul Sealing Kit, [Includes Ref No. 2, 7,

11, 22, 23, 24, 26, 34 (Qty 2), & 36]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 46 of 75
Implement Lift Handle

7

LIFT ARMS 8

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610
Implement Lift Handle

Page 47 of 75

Ref#  Part Number Qty S/P/F  Description
1 738-3054 1 Shaft, Lift
2 703-1199 1 Lever, Lift
3  715-3029 1 Pin, 3/8 X 1-3/4 PIn SIt-Spr
4  720-3002 1 Pointer, Lift
5 720-3007 1 S  Grip, Lift Handle
6 711-3015 1 /P Pin, Release
7  732-3005 1 S  Spring, Lift Handle
8  736-3009 1 /P Washer, .344 X .532 X .06 Hdn Flat
9 747-3098 1 Rod, Handle
10 711-3016 1 Rod, Handle Release
11 715-3030 1 Pin, 5/16 X 1-3/8 Hvy PIn Cld Spr
12 726-3005 1 Plug, 1.0 Button
13  703-1126 1 Ratchet, Handle
14  715-3025 1 Pin, 3/16 X 3 Slotted Roll Spr
15 703-0828 1 Bracket, Height Indicator
728-0141 2 Rivet, .156 dia. X .250
16  715-3028 2 Pin, 1/4 X 1-1/2 Slotted Roll
17  710-0514 1 /P Bolt,3/18X1GR5
18 710-0514 1 /P Bolt,3/18X1GR5
19 712-3000 2 S  Nut, 3/8 Center L GR 5
20 779-3233 1 Label, 5 Position

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 48 of 75
Lift Arms & Links

WWW.mymowerparts.com



1610

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Lift Arms & Links

P
9]

—
H:

[

RPOOWOLO~NOUIRA,WNE

Part Number

738-3054
703-1186
703-1199
703-1277
703-1287
715-3028
747-3046
712-0206
711-0332
736-0272
714-0149

ARARPRRPRRPRNRRRLRNRE

Qty S/P/F

nunuunum

Page 49 of 75

Description

Shaft, Lift

Arm, Lift

Lever, Lift

Bracket, Lift

Link, Lift

Pin, 1/4 X 1.5 Long Slotted Roll
Rod, Lift Link

Nut, 1/2-13

Pin, Lift Bracket

Washer, .510 X 1.0 X .06
Pin, Internal Cotter

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 50 of 75
Lift Links (for SN 109,000 & Up)

WWW.mymowerparts.com



1610

Lift Links (for SN 109,000 & Up)

P
9]

—
H:

[

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RPOOWOLO~NOUIRA,WNE

Part Number

738-3054
703-1378
703-1377
703-1199
703-1383
715-3028
711-3216
711-0332
712-0206
736-0272
714-0149

A BRADNDNNMNNNRERPRERPRE

Qty S/P/F

nunuunum

Page 51 of 75

Description

Shaft, Lift

Arm Assy, Lift LH

Arm Assy, Lift RH

Lever, Lift

Bracket, Lift

Pin, 1/4 X 1.5 Long Slotted Roll
Bolt, Eye

Pin, Lift Bracket

Nut, 1/2-13

Washer, .510 X 1.0 X .06
Pin, Internal Cotter

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 52 of 75
Muffler

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610
Muffler

Ref #
1
2
3

co~NO O~

Part Number

BS-394164
BS-93415
BS-393483

BS-271174
BS-222865
BS-93343
BS-93876
703-1229

710-0224

Qty S/P/F
1 S
4
2 S
2 S
1
4 S
4
1
4 S

Page 53 of 75

Description

Muffler, Exhaust (Use Kit 759-3298)
Screw

Pipe, Exhaust (Used with BS-394164
Exhaust Muffler Only)

Gasket, Exhaust Pipe

Bracket, Muffler

Screw

Screw

Tube, Exhaust (Used with BS-394164
Exhaust Muffler Only)

Screw, 10-16 X 1/2

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 54 of 75
Muffler Kit

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 55 of 75
Muffler Kit
Ref#  Part Number Qty S/P/F  Description
759-3298 1 /P Muffler Kit (Includes Ref No. 1 & 2)
1 751-3061 1 Muffler, Exhaust
2 BS-271174 2 S  Gasket, Exhaust Pipe

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 56 of 75
Pedestal, Engine Controls & Instrument Panel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610

Pedestal, Engine Controls & Instrument Panel

P
9]

—
H:

QWO ~NOUIRA,WNE

[ERN

12
13
14

Part Number

710-3009
725-3023
731-3049
779-3266
703-1167
725-3104
735-0640
712-3060
731-3047
703-1194
710-3005
726-3028
779-3296
746-3014
720-3018
746-3016
710-3009

NRRRPRRAMNRRDNMNNORRRERREN

Qty S/P/F

P
S

S

~~ ~~
TWwTo

Tuoonm

Page 57 of 75

Description

Screw, 10-24 X 3/4 Pan-Hd. Cutting
Indicator, Charge

Bezel, Light

Label, Indicator

Plate, Indicator

Lamp, Indicator

Washer, .18 X .50 X. 06 Rubber
Nut, Self-Threading Pal

Panel, Instrument

Pedestal

Bolt, 3/8-16 X 1.25 GR 5

Retainer, Push-on Bolt

Label, Battery Booster

Control, Choke

Knob, Throttle Control

Control, Throttle (Includes Ref. No. 13)
Screw, 10-24 X 3/4 Pan-Hd. Cutting

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 58 of 75
PTO Clutch

%— 8
WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610

PTO Clutch

Part Number

711-3179
756-3034
714-0119
711-3183
703-1146
736-0105
710-0514
736-3082
736-0171
710-3157
717-3036
759-3229
759-3231
759-3230
759-3228
754-3029

RPRRPRRPRRPRRPRPRPRPNNRRRRR

Qty S/P/F

S

NOLOLONTIO

Page 59 of 75

Description

Spacer, Engine Pulley

Pulley, Engine (A sec. X 4.75 Lg) 04
Key, 1/4 X .75 Sq.

Bushing, 1.2 X 1.5 X .620

Bracket, Torque

Washer, Belleville .400 X .88 X .06
Bolt, 3/8-16 X 1.0 GR 5

Washer, .445 X 1.5 X .172

Washer, Lock 7/16

Bolt, 7/16-20 X 3.25 GR 5

Clutch Assy, PTO

Armature

Rotor

Field

Mounting Accessories Hex Nuts Springs
V-Belt 1/2 X 59 in. Long

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 60 of 75
Rear Wheel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610

Rear Wheel

P
9]

—
H:

oO~NO UG, WNE

Part Number

734-1065
734-0764
734-3068
736-0242
736-0231
736-3040
710-3166
731-3020
777-5883

Page 61 of 75

Qty S/P/F  Description
S Tire, Soft Trac 20 X 10 X 8
S  Wheel Assy, Rear (Includes Ref No. 8)
S Valve, Tubeless Type
/P Washer, .345 X .88 Belleville
S Washer, .344 X 1.125 X .125
/P Washer, .406 X 1.92 X .06
S Bolt,5/16 X1 GR5
S Cap, Hub
Label, Inflation

NPNPNDNDNDDNDNDDNDDNDDN

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 62 of 75
Relays, Switches, Circuit Breaker & Wiring-Instrmnt Pnl & Btt

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610

Page 63 of 75

Relays, Switches, Circuit Breaker & Wiring-Instrmnt Pnl & Btt

Ref #
1

2
3

11
12

13
14
15

16

Part Number

725-0267
712-3013
703-1345
725-0459

712-0147
710-0351
725-0893
712-3014
725-3102
710-0751
712-3006
736-3006
725-0894
710-0751
712-3006
736-3006
725-3112
725-3105

725-3116
725-3121

703-1194
703-1144
710-3008
710-3010
736-0119
736-3007
725-3115
726-3008
710-3039
712-3004
725-3087
725-3120
729-0124

726-0215

Qty S/P/F
S
/P
S
S

N e

P
P

S
/P

S
/P
/P
P

S
/P
/P
/P

PRPABRRBBNNNNERERPEDNDDN

R

/P
P

P
/P

RPRPRRRPRPRPRPDIMRADMNDMNRR
0]

Description

Switch, Key

Nut, Mounting

Key, Ignition (Set of 2)

Breaker, Circuit (For Units w/ S/N 107,999 &

Below)

Nut, 10-24 Speed

Screw, 10-24 X 1/2 "B" Tap
Switch, PTO

Nut, Mounting

Switch, Solenoid

Screw, 1/4-20 X .62 GR 5

Nut, 1/4-20 GR 5

Washer, 1/4 Ext-Int Tooth Lock
Relay

Screw, 1/4-20 X .62 GR 5

Nut, 1/4-20 GR 5

Washer, 1/4 Ext-Int Tooth Lock
Harness, Battery Tray
Harness, Main Wiring (For Units w/ S/N
107,999 & Below)

Diode Assy
Harness, Main Wiring (For Units w/ S/N
108,000 & Above)

Pedestal

Tray, Battery

Bolt, 5/16-18 X 3/4 GR 5

Nut, 5/16-18 GR 5

Washer, 5/16 Lock

Washer, 5/16 Ext-Int Tooth Lock
Harness, Indicator

Clip, Cable

Bolt, 5/16-18 X 1/2 GR 5

Nut, 5/16-18 Flange Lock
Switch w/Nut, Light

Fuse (For Units w/ S/N 108,000 & Above)
Fuse Holder (For Units w/ S/N 108,000 &
Above)

Cable Tie (For Units w/ S/N 108,000 &
Above)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 64 of 75
Seat & Support

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610

Seat & Support

Ref #
1

o0k, Ww

0

Part Number

759-3148
710-3008
736-0242
779-3349
703-0068
710-3002
736-3070
712-3010
736-0242
703-0069
735-3005
703-0070
703-0072
710-3000
736-0169
723-3045
725-3039

Qty S/P/F
/P
/P
/P
/P
/P
S
/P
S
/P

RPRAMNRPRPRNRPDMDMNDANANNRADNR

Page 65 of 75

Description

Seat w/Graphic

Bolt, 5/16 X 3/4 GR 5

Washer, .345 X .88 X .06 Belleville
Graphic

Spring, Seat

Bolt, 5/16 X1 GR 5

Washer, .344 X 1.500 X .105

Nut, 5/16 GR 5

Washer, .345 X .88 X .06 Belleville
Cover, Seat Support

Bumper Adhesive, Locktite #495
Bracket Assy, Pivot LH

Bracket, Assy, Pivot RH

Bolt, 3/8 X 3/4 GR 5

Washer, 3/8 Lock

Bushing, Snap (1.0 ID)

Switch Assy, Beam

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 66 of 75
Starter Motor

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610

Starter Motor

Ref #
1
2

OO0k, Ww

10
11
12
13
14

Part Number

BS-394808
BS-396865

BS-394860
BS-390837
BS-94003

BS-395537

BS-395538
BS-393825
BS-90366
BS-91162
BS-393254
BS-93754
BS-280104
BS-391135

Qty S/P/F
1 S
1 S
1
1 /P
1
1
1
1 S
2 S
2 S
1 S
1
1 S
1 S

Page 67 of 75

Description

Motor and Drive Assembly

Starter Drive Group (Includes Ref No. 11 thru
14)

End Cap Assy, Drive

Armature Assy

Thru Bolt

End Cap Assy, Commutator (Includes Ref
No. 7 & 8)

Brush Assy

Housing Assy

Lockwasher

Screw, Hex Hd 5/16-18 X 1-1/2

Pinion Spring Kit (Includes Ref No. 12 & 13)
Pin, Roll

Gear

Clutch Assy

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 68 of 75
Steering

A

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610
Steering

Ref #
1
2

e
RPOWOWoO~NO®

12

14
15

16
17
18
19
20
21

Part Number

731-0220
731-0356
731-0806
712-0158
736-0242
759-3272
738-3057

741-3025
710-3105
736-0119
712-3010
703-1242

710-0805
736-0119
712-3010
712-3043
748-3010
748-3012
736-3080
748-0237
737-3001
703-1162
710-0601
703-1353
711-3206
710-0539
712-0241
736-0169
703-1352
710-0670
712-0798
712-0237
736-0264
736-0237
712-0204
779-3077
726-3008

Qty S/P/F
S

F
SIF
S
/P
F

RPRRRRRR

RPNNNR
wn

/P
/P

/P
/P

P

RPRRPRRPRRPRRPRRPRRPRRPRRPRRREPRPRERNRRRPRPNRDNMNDMNANDN

/P

Page 69 of 75

Description

Cap, Steering Wheel

Wheel, Steering (Non-Serrated)
Wheel,Steering (Serrated End)

Nut, Hex Cent-L 5/16-18

Washer, .344 X .88 X .060

Shaft Kit, Steering (Non-Serrated)
Shaft, Steering Wheel (For units w/ S/N
110213 & above)

Bearing, Flange

Bolt, 5/16 X 7/8 Sqg-Nk Crg

Washer, 5/16 Lock

Nut, 5/16 GR 5

Housing, Steering Gear (Includes Ref No. 6 &
7)

Bolt, 5/16 X 1-1/2 GR 5
Washer, 5/16 Lock

Nut, 5/16 GR 5

Retainer, Bolt Push-on
Bearing

Bearing

Washer, .63 X 1.13 X .09 Hdn
Gear, Pinion

Fitting, 1/4 45D Taper Drive Thd Lub
Plate, Back-Up

Bolt, 5/16 X 3/4 GR 5
Gear, Side

Spacer

Bolt, 3/8-NF X 1-3/4 GR 5
Washer, 3/8 Lock

Nut, 3/8-NF GR 5

Shaft, Steering

Bolt, Nylon

Nut, 3/8 GR 5

Nut, 5/16-24 Hex Ctr Lock
Washer, .344 X .62 X .063
Washer, .64 X 1.25 X .100
Nut, 1/2-13 Insert Lock
Label, Steering Cap

Clip, Cable

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 70 of 75
Switches & Wiring -Seat & Fenders

“_‘~.'. ’.ﬂ\/\ .ﬂ-.._\
; "'l‘ » e /' Ses
Q ""'Iffu, P Reat '
-~\-.-.:_... o x .
REAR FENDER

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610

Switches & Wiring -Seat & Fenders

Ref #
1
2

Part Number

725-3039
725-3119
710-3150
712-3052
725-3119
710-3152
712-3052
703-1165
703-1164
710-0751
736-0463
703-1163
710-3148
725-3105

725-3121

731-3061

Qty S/P/F
1
2 S
2
2 /P
1 S
2
2 /P
1
1
2 /P
2 S
1
2
1
1
1

Page 71 of 75

Description

Switch, Seat

Switch, Transmission Shift Lever
Screw, #4 X 1-1/2 Znp P/Hds Mach
Nut, No. 4 Mach Screw

Switch, Shift Cover

Screw, #4 X 3/4 Phc P/Hds Mach
Nut, No. 4 Mach Screw

Bracket, Switch Mounting

Plate, Switch

Bolt, 1/4 X 5/8

Washer, .281 X .62 X .06

Plate, Shift Cover Switch

Screw, #8 X .43 Hex-Washer Hd
Harness, Main Wiring (For Units w/ S/N
107,999 & Below)

Harness, Main Wiring (For Units w/ S/N
108,000 & Above)

Cover, Switch

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 72 of 75
Transaxle

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610
Transaxle

P
9]

—
H:

O©CoOoO~NOOUT,~,WNE

23
24
25
26
27
28
29
30
31
32
33
34

Part Number
TC-1331
TC-778197
TC-778198
TC-786019
TC-786027
TC-774028A
TC-774029A
TC-778033A
TC-774588
TC-774587
TC-780107
TC-780042
TC-792018
TC-792020
TC-792006
TC-770059
TC-780013
TC-780088
TC-772091
TC-780089
TC-782041A

TC-780054
TC-782042A

TC-776093
TC-788044
TC-778036
TC-778037
TC-778041
TC-786017
TC-780001
TC-780090
TC-788008
TC-786026
TC-792046
TC-792010

Qty S/P/F

/P

P

RPRRPRPNRPAMRNNDIMNNRRPRRRPENRNNERE

/P

BN

/P
/P

[
NONWRNRRRRRR

Page 73 of 75

Description

Transaxle Assy

Gear, Bevel Pinion

Gear, Bevel

Pin, Drive

Block, Drive

Carrier, Differential

Carrier, Differential

Gear, Ring

Axle, 13-5/32 Long

Axle, 16-3/8 Long

Washer

Washer, Thrust

Ring, Snap

Screw, Hex Hd Cap, 1/4-20 X 2-1/4
Lockwasher, 1/4

Case Assy (Includes Ref No. 16 & 17)
Bearing, Needle

Bearing, Needle

Cover Assy (Includes Ref No. 16 & 19)
Bearing, Needle

Housing & Bushing Assy, 6-5/8 Long
(Includes Ref No. 21)

Bushing
Housing & Bushing Assy, 8-5/8 Long
(Includes Ref No. 21)

Shaft, Brake

Gasket, Case-to-Cover
Gear, Output

Gear, ldler

Shaft, Output

Spacer

Washer

Washer

Seal, Ol

Pin, Dowel

Screw, Hex Hd Self-Tapping, 1/4-20 X 1
Plug, Pipe

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610 Page 74 of 75
Transmission Controls

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1610

Transmission Controls

X
9]

—
H:

OCoOoO~NOOUGTA~,WNE

[ERN
o

11
12

13

14

15

16

17

18

19

20

21
22
23
24

Part Number

703-1267
720-0175
703-1220
715-3032
723-3047
723-3013
736-3022
712-3059
703-1176

703-1191
710-3000
712-3000
711-3185
703-1175
710-3155
736-0231
703-1118
710-3154
712-3000
719-3018
712-3025
711-3060
714-0507
747-3101
714-0507
732-3022
703-0307
736-0185
712-3000
714-0112
719-3013
712-3001
711-3010
736-0185
714-0507
747-3100
714-0507
736-0185
711-3189
736-0140
711-3192
710-3069

RPRNNRRPRRPRPRPRRPRRPRREPREPRPRPENNRPRRPREPREPRENNRRPRRRRRRR

Qty S/P/F
1
1 S
1
1
2
1 S
3 S
1 /P
1

nw 0uvn uuuuuunIovTuvmwvm wn

~~
_U

Page 75 of 75

Description

Handle, Shifter Control (Includes Ref No. 24)
Knob, Shifter

Lever, Shifter

Pin, 3/16 X 1 PIn SIt-Spr

Bearing, Nyliner

Washer, Friction

Washer, .760 X 1.50 X .06 Belleville

Nut, 1/2 Cad P/T Lock GR 5

Control, Brake Link See Brake & Connections,
Ref No. 4

Link, Actuator

Bolt, 3/8 X 3/4 GR 5

Nut, 3/8 Cad P/T Lock GR 5
Bearing

Shaft, Hydro Control

Bolt, 5/16 X1 GR 5

Washer, .344 X 1.125 X .125
Plate, Cam

Bolt, 3/8 X 2-5/8 PIn GR 5
Nut, 3/8 GR 5

Clevis, 5/16-24 X 2-1/4 PIn Lt Ad]
Nut, 5/16-NF Jam GR 5

Pin, 5/16 X .940 PIn Clevis
Pin, 3/32 X 3/4 Cot

Rod, Control

Pin, 3/32 X 3/4 PIn Cot
Spring, Compression

Arm Assy, Control Shatft
Washer, .406 X .750 X .060
Nut, 3/8 Cad P/T Lock GR 5
Key, 1/8 X 1/2 SAE 3 Woodruff
Clevis, 3/8-24 X 2-1/2 C-Z Lt Adj
Nut, 3/8-NF Jam GR 5

Pin, 3/8 X 1.060 Clevis
Washer, .406 X .812 X .051
Pin, 3/32 X 3/4 PIn Cot

Rod, Control

Pin, 3/32 X 3/4 PIn Cot
Washer, .406 X .812 X .051
Spacer, .385 X .88 X 1.88
Washer, .385 X .62 X .063
Spacer, .635 X .88 X .40
Screw, 1/4 X 1/2 Hex-Soc-Hd

WWW.mymowerparts.com



